‘ﬂ%’.}‘l WATER POLLUTION CONTROL RESEARCH SERIES @ 17050 EJB 11/70
/ )/

FULL-SCALE RAW WASTEWATER
FLOCCULATION WITH POLYMERS

NRXZ

RSN e
- -

i Nelg iy

’ ¥ . S “‘.ll

u).

AR

US. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Reports describe
the results and progress in the control and abatement
of pollution in our Nation's waters. They provide a
central source of information on the research, develop-
ment, and demonstration activities in the Environmental
Protection Agency, through inhouse research and grants
and contracts with Federal, State, and local agencies,
research institutions, and industrial organizations.

Inquiries pertaining to Water Pollution Control Research
Reports should be directed to the Chief, Publications
Branch (Water), Research Information Division, R&M,
Environmental Protection Agency, Washington, D. C. 20460.



FULL~SCALE RAW WASTEWATER FLOCCULATION WITH POLYMERS

by

Paul V., Freese
Edward Hicks

Department of Sanitary Engineering
District of Columbia
Washington, D.C. 20004

for the

Office of Research and Monitoring
ENVIRONMENTAL PROTECTION AGENCY

Program #17050 EJB
Grant #WPRD 53--01-67

November, 1970

For sale by the Superintendent of Documents, U.S. Government Printing Office
‘Washington, D.C, 20402 - Price 60 cents



EPA Review Notice

This report has been reviewed by the
Environmental Protection Agency and ap-
proved for publication. Approval does
not signify that the contents necessarily
reflect the views and policies of the
Environmental Protection Agency, nor does
mention of trade names or commercial
products constitute endorsement or recom-
mendation for use.

ii



ABSTRACT

A21-M (90% anionic A21, 10% cationic C31) at an average dose of

0.74 mg/1 increased the removal of suspended solids from 50% to 63%
and BOD removal from 367 to 457 from the raw wastewater and recycled
thickener overflow in the primary settlers. With recycle of the
plant's elutriate into the primary settlers, 1.14 mg/l of A21-M
increased the solids removal from 43% without polymer treatment to
64%. Cationic Reten 210 at a dose of 0.089 mg/l did not improve

the sedimentation of solids or BOD removal from the raw wastewater
or recycled thickener overflow. With the recycle of solids in the
elutriate into the primary basins, a dose of 0.124 mg/l of Reten 210
increased the solids removal from 43% to 51%. Addition of an
average of 0.294 mg/l of anionic ST 269 with 2.54 mg/l of clay
builder did not improve primary sedimentation of the wastewater or
recycled thickener overflow. During the last half of the elutriate
recycle test and with reduced ST 269 doses of 0.197 mg/l, the
primary sedimentation of solids increased from 387 without polymer
treatment to 54%, and indicated a probable polymer overdose in

the earlier portions of the ST 269 test.

Without elutriate recycle, improved primary sedimentation with
effective flocculation (A21-M treatment) decreased the waste activated
sludge production by 257, increased the accumulated BOD removal
through secondary treatment from 73.6 to 78.3%, but did not increase
the accumulated solids removal. The polymers did not improve solids
capture in elutriation, and, with recycle of the elutriate to the
primary basins, the solids in the elutriate accumulated in the plant's
solids handling system, As in previous operations without polymer
treatment, the accumulating solids would have prevented continuous
recycle of the elutriate. Thus, without an independent solution to
the problem of pollutants in the plant's elutriate, polymer treatment
in the primaries was not practical for reducing the pollutants
discharged from the District of Columbia Water Pollution Control Plant.

This report was submitted in fulfillment of Grant No. WPRD 53-01-67,
Program No. 17050 EJB, between the Federal Water Quality Administration
and the District of Columbia, Department of Sanitary Engineering.

Key words:
raw wastewater flocculation

polymer treatment
primary sedimentation

iii



TABLE OF CONTENTS

RECOMMENDATTIONS

INTRODUCTION

LAN OF OPERATION
Polymer Selection; Preparation, and Dosing
Analytical and Sampling Program

PRIMARY SETTLER PERFORMANCE

PRODUCTION OF PRIMARY AND WASTE ACTIVATED SLUDGE

PRIMARY-3SECONDARY PLANT PERFORMANCE

SOLIDS HANDLING

CHEMICAL COST

CONCLUSTIONS

REFERENCES

Page No.

13
23
27
37
s
b7
kg



Figure 1:

Figure 2:

Figure 3:

Figure 4:

Figure 5:

List of Figures

Schematic Flow Diagram of the District of Columbia
Water Pollution Control Plant Showing the Locations
of the Sampling Stations

Quantity of Sludge Produced Using A21-M

Quantity of Sludge Produced Using Reten 210

Quantity of Sludge Produced Using ST 269

Quantity of Sludge Produced Using No Polymer

vi

Page

38

39

Lo

b1



Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

Table

10:

11:

12:

13:

14:

15:

16:

List of Tables

Analytical Program
Primary Settler Material Balance
Suspended Solids and Primary Settling
BOD and Primary Settling
TOC and Primary Settling
Total Phosphates and Primary Settling
Total Nitrogen and Primary Settling
Ratio of Primary to Secondary Sludge

Plant Suspended Solids Removal

Plant BOD Removal

Plant TOC Removal

Plant Phosphorus Removal

Plant Nitrogen Removal

Plant Solids Production

Chemical Costs

vii

Page

11
1h
15
16
17
18
ol
28
29
30
31
32
k3
L6



RECOMMENDATIONS

Polymer treatment in the primary basins should not be adopted for
the District of Columbia plant because of problems in the recycling
of solids lost in elutriation and of hydraulic overload in the
plant's secondary settlers.

Polymer treatment should be re-evalutated at a small scale by
observing overall effects on the performance of a plant without
a problem with elutriate recycle.

Polymer treatment in the primary basins should be evaluated in a
plant which is overloaded with respect to pollutants but is not
overloaded hydraulically.



INTRODUCTION

High molecular-weight organic polyelectrolytes (polymers) have

been used successfully to flocculate raw wastewater and to increase
the removal of pollutants from the wastewater during primary
sedimentation(lg. At present, however, a satisfactory method for
predicting the effectiveness of a particular polymer for flocculating
solids in a specific wastewater is not available. 1In general,
laboratory and full-scale experimental studies are required to
evaluate the effectiveness of the flocculation and to determine

the optimum doses of the polymer,

Often the laboratory investigations conducted under controlled
environments are promising, but results are difficult to reproduce
in normal plant operation. Thus, a full-scale study of raw waste-
water flocculation with high molecular-weight organic polymers was
conducted at the District of Columbia Water Pollution Control Plant
(figure 1).

The District of Columbia Plant is a 240 mgd modified activated
sludge plant comprised of primary settling, two hour aeration, and
final clarification. The aeration tanks operate with 400-5600 mg/1
of mixed liquor suspended solids and employ approximately 0.6 cubic
feet of air per gallon of wastewater. The sludge treatment system
includes thickening, digestion, elutriation, chemical conditioning,
and vacuum filtration. The overflows from the thickening processes
are recycled to the plant influent., Recycle of the elutriate,
produced by washing the digested sludge, has in the past overloaded
the Plant's solids handling system and prevented satisfactory
operaition. Thus, the elutriate was normally discharged directly in-
to the Potomac River and contributed significantly to the total
load of pollutants discharged from the plant into the River.

The research objectives of the "Raw Wastewater Flocculation Study"
in the District of Columbia Water Pollution Control Plant were to:

(1) determine and optimize the improvement in solids capture

produced by polymer flocculation of solids in the primary
settlers,

(2) determine the effects of the polymer and of any increased
solids capture in the primary settlers on the operational

efficiency of all other processes in the plant,

(3) reduce the solids and BOD load to the aerators and permit
recycle of the elutriate to the plant influent,

(4) evaluate various polymers.

(93



o

Iifflg;nt

1 Primary 2 Final
-0—7™> Settler —C Aerator Settler [
3
- 20
b—O0—-——
e N ™
11
[ O Thickener
16 4 e 14
13 , 12
Vacuum 4}51- Elutriation Digester
Filter
18 17
Sludge —O-

Figure 1: Schematic Flow Diagram of the District of Columbia Water Pollution Control Plant
Showing the Locations of the Sampling Stations



PLAN OF OPERATION

General

Since the plant hydraulics does not permit dual train operation,
of the primary tanks the general procedure for evaluating the
polymers on the full scale plant consisted of:

(1) determining plant "baseline'" data before addition of
polymer,

(2) adding polymer to the inlet flows to the primary settlers
for a period of about 30 days with the plant operating
normally (i.e. elutriate and filtrate discharge to the
river) to acclimate the plant to the polymer,

(3) continuing polymer addition for a period of about 50 days
with elutriate and filtrate recycled to the plant influent,

(4) redetermining the "basgeline'" data between polymers to
remove the preceding polymer and to indicate seasonal
variations.

The baseline periods, periods of polymer addition for plant
acclimation, periods of polymer addition with elutriate recycle
for each of the various polymers, and the corresponding overflow
rates in the plant's settlers during these periods are summarized
in Table 1. The average overflow rates of 1626 to 1839 gallons
per day per square foot in the primary settlers and 972 to 1273
gallons per day per square foot in the final settlers were higher
than usually recommended by the Ten State Standards(3) and thus
stressed the sedimentation processes., The final period (XI) was
operated as a 'baseline'" in which the elutriate was recycled to
the plant influent without polymer treatment. In addition, a
summary of the plant operation on suspended solids for the year
preceding the polymer study was prepared. Several periods were
also divided into sub-periods a and b to reveal time related
changes in plant performance.

Polymer Selection, Preparation, and Dosing

Laboratory evaluations of the polyelectrolytes were performed to
measure their effectiveness in the District of Columbia wastewater
and to select the polymers for full-scale testing. All polymers
and polymer systems were evaluated using the manufacturers'
suggested methods of solution preparation, mixing, and addition

to the wastewater. Varying concentrations were used on raw
wastewater alone, raw wastewater with 57 thickener overflow, and



TABLE 1

/

OVERFLOW_RATES

g

pd/ft

/

Secondary

A21-M

I

11
111
I11la
II1b

Reten 210

v
\'
V1
Via
Vib

ST 269
+ CA-25

VII

VIII
IX
IXa
~IXb

No Polymer

X
XI
XIa
XIb

4/66-3/67

4/3-4/30/67
5/1-6/5
6/7-7/20
6/7-6/30
7/1-7/20

7/21-9/26
9/27-10/29
10/30-12/16
10/30-11/24
11/25-12/16

12/17/67-
1/28/68
2/5-3/5
3/7-4/24
3/7-4/2
4/3=-4/24

5/1-5/27

5/28-7/16
5/28-6/21
6/22-7/16

217

224.1
235.7
241.7
237.2
247.2

2441
219.?
217.7
207.7
229.5

229.4
254.0
252.6
255.4

OO0 OO0
= NN IO

G

WO
P
O YO

No
No
Yes
Yes

Yes

S

No
No
Yes
Yes
Yes

No
No
Yes
Yes
Yes

No

Yes
Yes
Yes

1626
1684
1799

1822
1644
1628

1648
1569
1783

1666
1839

1777
1942
1957

o »em—

2096
1816
2092

-

1975
1784
2209

- - an

1948
2213

984
1095
1169

-

1173
1018
972

983
1023
1273

1141
1110

- -

- - -

1122
1262
1272

- .

1322
1146
1246

1177
1159
1579

- -

1303
1320

- .



raw wastewater with 5% thickener overflow and 1% elutriation
overflow, The percentages of the added materials were selected
to correspond to average plant conditions.

In selecting a laboratory procedure for the evaluation of the
polymers, the hydraulic conditions in the District of Columbia
Plant suggested the selection of a rapid mixing (100 rpm) period